

AGA 2015

- The **high-risk group** was defined by anticipated incidence of HBVr in >10% of cases and included the following:
- 1. **HBsAg-positive/anti-HBc-positive** or **HBsAg-negative/anti-HBc-positive** patients treated with **B cell-depleting agents** (eg, rituximab, ofatumumab)
- 2. **HBsAg-positive/anti-HBc-positive** patients treated with **anthracycline derivatives** (eg, doxorubicin, epirubicin)
- 3. **HBsAg-positive/anti-HBc-positive** patients treated with **moderate-dose** (10–20 mg prednisone daily or equivalent) or **high-dose** (>20 mg prednisone daily or equivalent) corticosteroids daily **for ≥4 weeks**

- The AGA recommends **antiviral prophylaxis** over no prophylaxis for patients at high risk undergoing immunosuppressive drug therapy. (*Strong recommendation, Moderate-quality evidence*)
- Comments: *Treatment should be continued for **at least 6 months after discontinuation of immunosuppressive therapy** (**at least 12 months for B cell–depleting agents**).*

- The **moderate-risk** group was defined by anticipated incidence of HBVr of **1% to 10%** of cases and included the following:
- 1. HBsAg-positive/anti-HBc-positive or HBsAg-negative/anti-HBc-positive patients treated with **tumor necrosis factor alpha inhibitors** (eg, etanercept, adalimumab, certolizumab, infliximab)
- 2. HBsAg-positive/anti-HBc-positive or HBsAg-negative/anti-HBc-positive patients treated with **other cytokine or integrin inhibitors** (eg, abatacept, ustekinumab, natalizumab, vedolizumab)

- 3. HBsAg-positive/anti-HBc-positive or HBsAg-negative/anti-HBc-positive patients treated with **tyrosine kinase inhibitors** (eg, imatinib, nilotinib)
- 4. HBsAg-positive/anti-HBc-positive patients treated with **low-dose (<10 mg prednisone daily or equivalent) corticosteroids** for duration of ≥ 4 weeks

- 5. HBsAg-negative/anti-HBc-positive patients treated with **moderate-dose (10–20 mg prednisone daily or equivalent)** or **high-dose (>20 mg prednisone daily or equivalent)** **corticosteroids** daily for **≥4 weeks**
- 6. HBsAg-negative/anti-HBc-positive patients treated with **anthracycline derivatives** (eg, doxorubicin, epirubicin)

- The AGA **suggests** antiviral prophylaxis over **monitoring** for patients at moderate risk undergoing immunosuppressive drug therapy. (*Weak recommendation; Moderate-quality evidence*)
- Comments: *Treatment should be **continued for 6 months after discontinuation** of immunosuppressive therapy.*
- *Patients who place a higher value on avoiding long-term use of antiviral therapy and the cost associated with its use and a lower value on avoiding the small risk of reactivation (particularly in those who are HBsAg negative) may reasonably select **no prophylaxis** over antiviral prophylaxis.*

- The **low-risk group** was defined by anticipated incidence of HBVr of **<1%** of cases and included the following:
 - 1. HBsAg-positive/anti-HBc–positive or HBsAg-negative/anti-HBc–positive patients treated with **traditional immunosuppressive agents** (eg, **azathioprine, 6-mercaptopurine, methotrexate**)
 - 2. HBsAg-positive/anti-HBc–positive or HBsAg-negative/anti-HBc–positive patients treated with **intra-articular corticosteroids**

- 3. HBsAg-positive/anti-HBc–positive or HBsAg-negative/anti-HBc–positive patients treated with **any dose of oral corticosteroids daily for ≤1 week**
- 4. HBsAg-negative/anti-HBc–positive patients treated with **low-dose (<10 mg prednisone or equivalent) corticosteroids for ≥4 weeks**.

- The AGA **suggests against** routinely using antiviral prophylaxis in patients undergoing immunosuppressive drug therapy who are at low risk for HBVr. (*Weak recommendation; Moderate-quality evidence*)

- The AGA suggests use of antiviral drugs with a **high barrier to resistance** over lamivudine for prophylaxis in patients undergoing immunosuppressive drug therapy. (Weak recommendation; Moderate-quality evidence)

EASL 2017

- HBsAg+ candidates for **chemotherapy** and **immunosuppressive therapy** should receive [entecavir](#), [tenofovir](#) DF, or tenofovir AF as treatment or prophylaxis (regardless of HBV DNA levels);
- Assess HBV DNA and ALT levels periodically;
- Discontinue therapy for patients with HBsAg loss $\pm$ anti-HBs seroconversion or for noncirrhotic patients with stable HBeAg seroconversion and undetectable HBV DNA after 12 mos of consolidation therapy or with ≥ 3 yrs of virologic suppression, if close monitoring is guaranteed

- For patients with **chronic HBV infection** without hepatitis, prophylaxis with entecavir, tenofovir DF, or tenofovir AF is recommended for **≥ 12 mos after cessation of immunosuppressive therapy or 18 mos after rituximab**;
- Discontinue only if disease is under remission;
- HBV DNA and liver function should be monitored every 3-6 mos during and 12 mos following anti-HBV treatment

- **Viremic HBsAg-/anti-HBc+** patients at high risk for HBV reactivation (> 10%), including those undergoing **stem cell transplantation** or **receiving rituximab and/or combined regimens for hematologic malignancies**, should be treated the same as HBsAg+ patients, with prophylaxis continuing for **≥ 18 mos** and monitoring continuing for 12 mos after stopping anti-HBV treatment;
- some experts recommend prophylaxis with lamivudine in this setting, but resistance has been reported

- **HBsAg-/anti-HBc+** patients at moderate (< 10%) or low (< 1%) risk for HBV reactivation should receive **preemptive** (not prophylactic) entecavir, tenofovir DF, or tenofovir AF therapy in the event that they become HBsAg+ or HBV DNA+ **during immunosuppressive therapy**; monitor every 1-3 mos

- **After a week of antiviral treatment, with clinical and biochemical stability demonstrated, **TNF- α inhibitors** can be administered.**

HCV infection

- Studies to date suggest that though biologic therapy **does not appear** to have a detrimental effect on HCV infection, it should **continue to be used only with caution** in such patients, following a risk-benefit decision made with a hepatologist.
 - (grade 1C, SOA 96%)

Vaccinations

- **HBV immunization** should be considered for at risk patients.
 - (grade 2C, SOA 94%)

- Since the respiratory tract is the most common source in bacterial infections observed in registries, age-appropriate **pneumococcal vaccination** (ideally including **conjugate** vaccine formulations) should be encouraged for patients.
- Similar rationale supports the seasonal administration of the trivalent **inactivated influenza vaccine**.

- Patients **>50 years** should undergo vaccination against **herpes zoster** assuming there are **no** contraindications

(e.g. treatment **within the past 3 months**
 - with **>40 mg prednisolone per day for >1 week**,
 - **>20 mg prednisolone per day for >14 days**,
 - **MTX >25 mg/week**,
 - **AZA >3.0 mg/kg/day**).
- This should be administered preferably **>14 days before** starting biologic therapy .
 - (grade 2C, SOA 97%)

- Patients who **do not have a positive history of varicella zoster (chickenpox) infection** **should** have a varicella zoster virus antibody test.
- If this is **negative**, and there are **no contraindications**, varicella zoster vaccination **should be offered** prior to biologic commencement.
 - (grade 2C, SOA 98%)

References:

- Holroyd CR, Seth R, Bukhari M, Malaviya A, Holmes C, Curtis E, Chan C, Yusuf MA, Litwic A, Smolen S, Topliffe J, Bennett S, Humphreys J, Green M, Ledingham J. The British Society for Rheumatology biologic DMARD safety guidelines in inflammatory arthritis. **Rheumatology (Oxford)**. 2019 1;58(2):e3-e42.
- Fernández-Ruiz M, Aguado JM. Risk of infection associated with anti-TNF- α therapy. **Expert Rev Anti Infect Ther**. 2018 ;16(12):939-956.
- Murdaca G, Negrini S, Pellecchio M, Greco M, Schiavi C, Giusti F, Puppo F. Update upon the infection risk in patients receiving TNF alpha inhibitors. **Expert Opin Drug Saf**. 2019 ;18(3):219-229.
- Wolfe RM, Peacock JE Jr. Pneumocystis Pneumonia and the Rheumatologist: Which Patients Are At Risk and How Can PCP Be Prevented? **Curr Rheumatol Rep**. 2017;19(6):35.
- Subesinghe S, Rutherford AI, Ibrahim F, et al. A large two-centre study in to rates of influenza and pneumococcal vaccination and infection burden in rheumatoid arthritis in the UK. **BMC Musculoskelet Disord** 2016; 17:322.

- Jinno S, Lu N, Jafarzadeh SR, et al. Trends in hospitalizations for serious infections in patients with rheumatoid arthritis in the US between 1993 and 2013. **Arthritis Care Res (Hoboken) 2018**; 70:652–658.
- Askling J, Dixon W. The safety of antitumour necrosis factor therapy in rheumatoid arthritis. **Curr Opin Rheumatol 2008**; 20:138–144.
- Galloway JB, Hyrich KL, Mercer LK, et al. Anti-TNF therapy is associated with an increased risk of serious infections in patients with rheumatoid arthritis especially in the first 6 months of treatment: updated results from the British Society for Rheumatology Biologics Register with special EMPH. **Rheumatology (Oxford) 2011**; 50:124–131.
- Singh JA, Cameron C, Noorbaloochi S, et al. Risk of serious infection in biological treatment of patients with rheumatoid arthritis: a systematic review and meta-analysis. *Lancet* 2015; 386:258–265.

- Rutherford AI, Subesinghe S, Hyrich KL, et al. Serious infection across biologic-treated patients with rheumatoid arthritis: results from the British Society for Rheumatology Biologics Register for Rheumatoid Arthritis. **Ann Rheum Dis** **2018**; 77:905–910.
- Ramiro S, Sepriano A, Chatzidionysiou K, et al. Safety of synthetic and biological DMARDs: a systematic literature review informing the 2016 update of the EULAR recommendations for management of rheumatoid arthritis. **Ann Rheum Dis**. 2017;76(6):1101-36.
- Liao H, Zhong Z, Liu Z, Zou X. Comparison of the risk of infections in different anti-TNF agents: a meta- analysis. **Int J Rheum Dis**. **2017**;20(2):161-8.
- Minozzi S, Bonovas S, Lytras T, et al. Risk of infections using anti-TNF agents in rheumatoid arthritis, psoriatic arthritis, and ankylosing spondylitis: a systematic review and meta-analysis. **Expert Opin Drug Saf**. **2016**;15(sup1):11-34.

- Cantini F, et al, Guidance for the management of patients with latent tuberculosis infection requiring biologic therapy in rheumatology and dermatol..., **Autoimmun Rev** (2015), <http://dx.doi.org/10.1016/j.autrev.2015.01.011>
- Ward MM, Donald F. Pneumocystis carinii pneumonia in patients with connective tissue diseases: the role of hospital experience in diagnosis and mortality. **Arthritis Rheum.** 1999;42(4):780–9.
- Grubbs JA, Baddley JW. Pneumocystis jirovecii pneumonia in patients receiving tumor-necrosis-factor- inhibitor therapy: implications for chemoprophylaxis. **Curr Rheumatol Rep.** 2014;16(10):445
- .
- Arnold TM, Sears CR, Hage CA. Invasive fungal infections in the era of biologics. **Clin Chest Med.** 2009;30(2):279–86
- Wolfe RM, Peacock JE Jr. Pneumocystis Pneumonia and the Rheumatologist: Which Patients Are At Risk and How Can PCP Be Prevented? **Curr Rheumatol Rep.** 2017;19(6):35.

- Tokuda H, Sakai F, Yamada H, et al. Clinical and radiological features of Pneumocystis pneumonia in patients with rheumatoid arthritis, in comparison with methotrexate pneumonitis and Pneumocystis pneumonia in acquired immunodeficiency syndrome: a multicenter study. **Intern Med.** **2008**;47(10):915–23.
- Bruce ES, Kearsley-Fleet L, Watson KD, et al. Risk of Pneumocystis jirovecii pneumonia in patients with rheumatoid arthritis treated with inhibitors of tumour necrosis factor α : results from the British Society for Rheumatology Biologics Register for Rheumatoid Arthritis. **Rheumatology (Oxford).** **2016**;55(7):1336-7.
- Mori S, Sugimoto M. Pneumocystis jirovecii infection: an emerging threat to patients with rheumatoid arthritis. **Rheumatology (Oxford).** **2012**;51:2120-2130.
- Carroll MB, Forcione MA. Use of tumor necrosis factor alpha inhibitors in hepatitis B surface antigen- positive patients: a literature review and potential mechanisms of action. **Clin Rheumatol** **2010**;29(9):1021-9.